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Four Elements Energy Biotechnology Co., Lid.
12F-7, No. 31-1, Sec. 2, Hsin-Sheng N. Road,
Taipei, Taiwan

The following sample was submitted and identified by the client as:

Sample Description :  One sample of knitted fabric stretch circular hydrophilic jacquard
in light pink

Fiber Content :  63% Talent yarn 22% Polyester 15% Spandex

Fabric Weight 1 220-225gmfyd (155gsm)

Construction 1 75Df72F DTY+75D/36F DTY+40D |

End Use :  Sports Wear

Style No. : TA-020-1

Manufacturer/Vendor :  Four Elements Energy Biotechnology Co., Ltd.

Country of QOrigin 1 Taiwan

Sample Receiving Date ¢ Aug. 05, 2010

Test Performance Period : Aug. 05 to Aug. 13, 2010

Test Performed . Selected test(s) as requested by applicant.

Test Results : For further details, please refer to the following page(s).

* Residual sample returned to applicant.

Signed for and on behalf of
SG5-Tgiwan Lid.

Cheng Yueh-Et, Ellen &

Supervisor
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Test Results:

Transmittance or Blocking of Erythemally Weighted Ultraviolet Radiation through Fabrics
(AATCC 183-2000)

As received

Ultraviclet Protection Factor (UPF) : 39
Standard Deviation : 3

Rated UPF : 30
Protection Category : Very good
Percent Transmittance, T {UV-A): 8.50
Percent Transmittance, T{UV-B): 1.63

The Percent Blocking, UV-A: 91.50
The Percent Blocking, UV-B: 98.37

Test was conducted in wavelength range : 280 — 400 nm
Instrument : UV — Vis Spectrophotometer model
No. of Scans : 6

Remarks :

(1)  Ultraviolet Protection Factor (UPF) is the ratio of the average effective ultraviolet radiation (UV-R)
irradiance transmitted and calculated through air to the average effective UV-R irradiance
transmitted and calculated through fabric.

(2) The limits of the spectral range of ultraviolet radiation are not well defined and may vary according
to the user. Committee E-2.12 of the International Commission on lllumination (CIE) distinguishes
in the spectral range between 400 and 100 nm :

UV—A . 315-400 nm
uv-B 280 -315nm
UV-R 280 — 400 nm

(3) This method can also be used fo determine the UPF of wet andlor stretched fabrics. However, the
techniques for wetting and/or stretching the specimens are not part of this method and are
addressed in a separate test procedure. It must be noted that wetting and/or stretching the
specimens could change the UPF properties.

(4) Referto ASTM D6603, The UV protection category is determined the UPF values,

UPF 40 or greater Excellent UV protection
UPF in between 25 to 39 Very Good UV Protection
UPF is between 15 {0 24 Good UV protection

UPF less than 15 Unclassification

{8) The listed protection category is for reference anly, the market claims for labeling UV-Protection
product shall follow “Standard Guide For Labeling UV-Protection Textiles” as stated in ASTM
D6603-00.

Note: Graph Appendix is attached.

The test was subcontracted to other 8GS Laboratory.
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WV Transmittance Through Fabrics
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*** End of Report ***

Unless otherwise stated the results shown in this test report refer only {o the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permissien of
the Company. E23ERATIRA » S TURLIERZERG AT - R RER AR BN - A iR -

This dogument is issued by the Company subject 1o its General Conditions of Service printed cverleaf, available on request ar accessible almm.sgs.mmﬂﬂms_andﬂmu_dﬂimimm_and. for
electronic format documenits, subject to Terms and Conditions for Electronic Documents at www.sas.comfterms_ e-document.him, Attention is drawn to the limitation of liability, indemnification
andljurisdiclion issues defined therein. Ang holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole respensibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and

obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsfication of the content or appearance of this decument is unlawiful and offenders may be prosecuted to the Tullest extent of the law.

_ TWAZ2992584
$GS Taiwan Ltd. | No.31 Wu Chyuan Road, Wuk Iadustrial Zone, Taipei County, Taiwan. / & b AR T EE 231K
& B A TRA 8| t(886-2) 2299-3938 f {B86-2) 2299-3227 WWw,1w.505.C0M
|

Member of $GS Group



